ooo
(BODY)

S7



0Do0d
FIG.1 ENGINE

oooo| 0000 0oooo DDED ol oooo 00 00
KeyNo|  part No Parts Name ALL 20(13 %’01 e Application |  Description Remarks
1 [ A10010290 | ENGINE 00000 1
2 | 034109083 | KEY oo 1 1/4x1/4x28
3 | 010310845 | BOLT 0ooo 4 M8x45
4 | 020900008 | NUT 000 4 M8
5 | 027100008 | SPRING WASHER 00000000000 4 M8
6 | 026100008 | WASHER 0000 4 M8
7 | A10910010 | DRAIN PIPE 0000000 1 492031
8 | A41460050 | HOSE NIPPLE 00000000 1
9 | 340670230 | ADAPTER 000000 1
10 | A40460030 | HOSE 000 1
11 | 198756200 | HOSE BAND 00000000 2
12 | A14310041 | MUFFLER COVER 0000000 1
13 | 010800612 | BOLT 0ooo 4 M6x12
14 | A14130010 | PIPE 000000 1
16 | A99430730 | U BOLT uoooo 1
17 | 020900008 | NUT 000 2 M8
18 | 027100008 | SPRING WASHER 00000000000 2 M8
19 | 026100008 | WASHER 0000 2 M8
21 |011310614 | BOLT 0ooo 2 M6x14
22 | 026100006 | WASHER 0000 2 M6
24 |010110512 | BOLT 0ooo 4 M5x12
25 | 027100005 | WASHER 0000 4
26 | 026100005 | SPRING WASHER 00000000000 4
27 | A10913600 | ADAPTER 0000000000 1 492687
28 | A10913610 | OIL HOSE 000000 1 494724
29 | A10913620 | BRACKET 0000000000 1 495244
30 | A10913630 | OIL FILTER 0000000 1 492932
31 | 011310614 | BOLT 0000 2 M6x14
32 | 026100006 | WASHER 0000 2 M6
33 | A14610080 | BRACKET 000000 1
34 | A10170050 | SCREEN 00000 1 EEE NVFUY
35 | A98130150 | RUBBER 000000 1

58



0000
FIG.2 FORK

oooo| 0000 oooo DD,tDD ol oooo 0O 0 0 O
KeyNo| pPart No Parts Name ALL 20(13 %’01 el Application | Description Remarks

1 A30600130 | FORK gooo 1

2 021000016 | NUT goo 3 2 M16

3 027100016 | SPRING WASHER go0oooooooo 3 2 M16

4 026100016 | WASHER 0ooo 2 1 M16

5 | A98560110 | BEARING 0000000 1 51305

6 | A30710070 | BEARING CASE 0000000000 1

7 060609002 | GREASE NIPPLE [ 1

8 A36000220 | TIRE&WHEEL ASSY OOOODASSY 1 20071~ Fa—TAY

9 | A36130120 | TIRE 0oo 1

10 | A36100250 | WHEEL 0ooo 1

11 | 010310814 | BOLT 0ooo 4 M8x14

12 026100008 | WASHER 0ooo 4 M8

13 020900008 | NUT goo 4 M8

14 | 011511025 | BOLT oooo 4 M10x25

16 | A30650052 | SHAFT gooo 1

17 | A30650022 | SHAFT oooo 1

18 | A99230450 | COLLER goo 1

19 | A99230420 | COLLER 0oo 1

20 | 034109073 | KEY 0o 1 7x7x50
034109069 | KEY gd 1 1 7x7x30

21 | A28510073 | BRAKE DRUM 000000000 1

22 A99480210 | SET SCREW gooooooo 2 M6x6

23 | A28000030 | BRAKE ASSY OOOODASSY 1

24 | A28100080 | BRAKE 00000000 1

25 | A99280120 | SHIM oo 1

26 010709073 | CAP BOLT [ 4 M8x15

27 027100008 | SPRING WASHER 0 4 M8

28 | A30710060 | BEARING BRACKET 0000000000000 1

29 | A30710041 | MOTOR BRACKET 0000000000 1

30 | A30710120 | BEARING BRACKET 0000000000000 1

31 011511020 | BOLT 0ooo 4 5 M10x20

32 | A98560280 | BEARING 00ooooo 211 BPFL4

33 |011310814 | BOLT oooo 4|2 M8x14

34 026100008 | WASHER gooo 4 2 M8

35 026109086 | WASHER gooo 1

59



0Do00
FIG.2 FORK

oooo| OO0OO oood oty E DD.D'D O O o 0O
KeyNo| pPart No Parts Name ALLI 2011301 = Application Description Remarks
36 | 027100008 | WASHER 0ooo 4 | 2 M8
37 | A98310030 | SCREW 0oooo 2 M6x10
38 | A36210050 | WHEEL SPACER 00 botoooo 1
39 | A36140100 | TUBE 0oooo 1

60



DO00ogogd
FIG.3 STEERING

0000 oooo ooon oooo O 0

Part No Parts Name ALLI 201 =r Application Description
A20100372 | FRAME 0000 1
A98510320 | BUSH 0oooo 2 20x25%20
A98510340 | BUSH 0oooo 2 25x32x24
A34350180 | HANDLE 00000 1
A98180110 | GRIP 000000 2

034109059 | KEY gd 1 5x5x25
A34630020 | PINION GEAR 0ooooooo 1

010310614 | BOLT 0000 1 M6x14
A99240110 | WASHER 0000 1 6.5x30x4.5
060609003 | GREASE NIPPLE I 2
A34630050 | STEERING GEAR 0ooooooooo 1
A98510330 | BUSH 0oooo 1 20x25%30
020900012 | NUT 0oo 1 M12
027100012 | SPRING WASHER 00000000000 1 M12
026109018 | WASHER 0000 1 M12
A34810040 | ROD 000000 1
A98710030 | ROD R 0 o ¢ 1

020900012 | NUT 0oo 1 M12
A98710040 | ROD L 000D000000L 1

020109127 | NUTL 0ooL 1 M12L
010131245 | BOLT 0ooo 2 M12x45
020900012 | NUT 0oo 2 M12
027100012 | SPRING WASHER 00000000000 2 M12
026100012 | WASHER 0ooo 2 M12
A34180010 | STOPPER 000000 2

011510816 | BOLT 0ooo 4 M8x16
026100008 | WASHER 0ooo 4 M8




D0o000o0oo0oon
FIG.4 TENSION ARM-

oooo| 0000 0oooo DDED ol oooo 00 00
KeyNo| Part No Parts Name ALL 20(1? %/01 RD/P Application Description Remarks
1 A22600360 | TENSION ARM R I 2
2 A99230570 | SPACER 0oooo 2
3 A98610320 | TENSION PULLEY I 2 S12
4 040146201 | BEARING 0000000 4
5 027100012 | SPRING WASHER 00000000000 2 M12
6 020900012 | NUT 0oo 2 M12
7 A22460050 | PIN&BOSS 0ooooo 2
8 036100016 | STOP RING 000000000 2
9 020900010 | NUT 0oo 2 M10
10 027100010 | SPRING WASHER 00000000000 2 M10
11 A20120030 | PIN BRACKET 000000000 2
12 | 011310620 | BOLT 0ooo 4 M6x20
13 | 026100006 | WASHER 0ooo 4 M6
14 | A20120040 | SPRING HOOK I 2
15 011310614 | BOLT 0ooo 4 M6x14
16 A98220490 | SPRING | 2
17 | A98480030 | ADJUST BOLT I 2
18 | 020900008 | NUT 0oo 2 M8
19 | A98180080 | GRIP BALL | 2
20 | 020700008 | NUT I 2 M8
21 | A50310300 | FCOVER R FOOOOR 1
22 A50310320 | FCOVER L FOOoOoOL 1
23 | A98120201 | RUBBER 0oooo 2
24 | A50580040 | PLATE 0oooo 2
25 011310614 | BOLT 0ooo 6 M6x14
26 | 026100006 | WASHER 0ooo 6 M6
27 | 010331250 | BOLT 0ooo 2 M12x50
28 A98110040 | RUBBER 0o0; 165 1
29 | 036500032 | STOP RING 000000000 2 H32
30 | 060609006 | GREASE NIPPLE 000000000 2

62



0000000000
FIG.4 TENSION ARM-2

9
.(;)’
7 i
14
6 /E 13
G
& ¢ @é 15 1,
5— = 7 @@ & 7
4 a v
YRR
G
11 O 4
2
&y @ 3,
@uy/
ooon| 0000 oooo D%,tDyD ol oooo 00 00
KeyNo| part No Parts Name ALLT201 1301 el Application Description Remarks
1 A98610320 | TENSION PULLEY goooopogo 1
2 040146201 | BEARING gopogoo 2 6201
3 036500032 | STOP RING go0oooooo 1 H32
4 036100012 | STOP RING 0oo0ooooo 1 S12
5 A98220490 | SPRING goooooo 1
6 A98480030 | ADJUST BOLT 0oo0ooooo 1
7 020900008 | NUT 0od 3 M8
8 A98180080 | GRIP BALL goooooo 1
9 020700008 | NUT goooooo 1 M8
10 A22600300 | TENSION ARM gooooooo 1
11 026109033 | WASHER gooo 2
12 010310820 | BOLT gooo 1
13 010319807 | BOLT gooo 1
14 022300008 | U NUT uaoo 1
15 399232450 | COLLAR goo 2

63



D0oooooo
FIG.5 CUTTER SHAFT

oooo| 0000 0oooo DDED ol oooo 00 00
KeyNo| part No Parts Name ALL 20(13 %’01 e Application |  Description Remarks

1 | A22210060 | CUTTER SHAFT 00000000 1

2 A98560300 | BEARING goooooo 2 UBLF205

3 | 011510825 | BOLT oooo 4 M8x25

4 | A98610310 | PULLEY 0ooo 3 31F

5 034109069 | KEY oo 3 7x7%30

6 A98310100 | SET SCREW I 6 M8x20

7 020900008 | NUT ooo 6 M8

8 | A98610290 | PULLEY 0ooo 1

9 | 034109071 | KEY 0o 1 7X7%40

10 | A98310110 | SET SCREW I 1 M8x25

11 A98310120 | SET SCREW I 1 M8x30

12 020900008 | NUT ooo 2 M8

13 A22650090 | BELT GUIDE goooooo 1

14 | 011510825 | BOLT 0ooo 1 M8x25

15 026100008 | WASHER gooo 1 M8

16 | A98610261 | ENGINE PULLEY 000000000 1

17 | A99230430 | PULLEY SPACER 000000000 1

18 | A99230440 | PULLEY SPACER 000000000 1

19 010199007 | BOLT gooo 1 3/8x241L

20 | 027100010 | SPRING WASHER 00000000000 1 M10

21 A99240240 | WASHER gooo 1 10.5x35x4.5

22 | 080520040 |V BELT voooo 2 SB-40

23 034109083 | KEY oo 1

24 011510830 (BOLT oooo 1 M8x30 St

25 026100008 [WASHER oooo 2 M8 F

26 399113610 |CLAMP 0oooo 1

27 027100008 [WASHER oooo 1 M8 S

28 020900008 |NUT ooo 1 M8 N

64



[ERERERE

FIG.6 CLUTCH

2

oooo| 0000 0000 DD,IDD 0| 0DOOO 0 O 00
KeyNo| part No Parts Name ALL 20(13 %’01 RD/P Application Description Remarks

1 A24100140 | CLUTCH LEVER 0ooooooo 1

2 A98180090 | GRIP BALL 0oooooo 1

3 036100025 | STOP RING 0oooooooo 1

4 A24260040 | CLUTCH LINK C 0ooooooee 1

5 026100008 | WASHER 0ood 4 M8

6 030103220 | SPLIT PIN 0oooo 4 3x20

7 A24100120 | CLUTCH LINK B 0ooooooB 1

8 A98310050 | SET SCREW BOLT 0oooooooo 1 M6x15

9 020100006 | NUT 0oo 1

10 | A24200030 | CLUTCH LINK A 0ooooooAa 1

11 034109057 | KEY 0o 1

12 A24260030 | CLUTCH ROD B 0oooooooB 1

13 | A24250070 | CLUTCH ROD A 0oooooooAa 1

14 | A98220290 | SPRING | 1

15 | 020900008 | NUT 0oo 2 M8

16 | 026100008 | WASHER 0ood 1 M8

17 | A22600050 | CLUTCH ARM (||| ||| 1

18 | 011310620 | BOLT 0ooo 1 M6x20

19 A99240110 | WASHER 0ooo 1 6.5%x30%x4.5

20 | A98610010 | TENSION PULLEY 0000000000 1

21 | A99230390 | COLLER 0oo 1

22 | 010311265 | BOLT 0ooo 1 M12x65

23 | 020900012 | NUT 0oo 1 M12

24 027100012 | SPRING WASHER 00000000000 1 M12

25 | 026100012 | WASHER 0ooo 1 M12

26 | 060609002 | GREASE NIPPLE 000000800 1

27 | A22450010 | PIN&BOSS 0o000oooo 1

28 | 010199011 | BOLT 0ooo 2 7/16x141L

29 A22650070 | BELT GUIDE 0000000 2

30 | 010199010 | BOLT 0ooo 2 5/16x241L

31 | 027100008 | SPRING WASHER 00000000000 2 M8

32 | 026100008 | WASHER 0ooo 2 M8

33 | 027100012 | SPRING WASHER 00000000000 2 M12

65



0000
FIG.7 R LIFT

oooo| OO0OO ooodn O O 0 o
KeyNo| Ppart No Parts Name ALL201 1301 e Application | Description Remarks

1 A44250430 | CUTTER ARM 1 0oooooo1 1

2 060609003 | GREASE NIPPLE 0o00o0oooo 1

3 026100024 | WASHER poooo 3 M24

4 A99210050 | SPACER 0oogd 1

5 A99600220 | PIN 0ooooo 1

6 A99600080 | PIN 25 00025 1

7 398510300 | BUSH 0oooo 2 70B-2530

8 A99610090 | PIN 0oo 1

9 031100010 | SNAP PIN 0ooooooo 1 @10

10 A99610640 | PIN;CHAIN 000; 0000 1

11 A99610650 | PIN;SPRING 000 ;0000000 1

12 A44310011 | STOPPER 0ooooo 1

13 020700016 | NUT 0oooooo 1 M16

14 027100016 | SPRING WASHER 00000000000 1 M16

15 030104036 | PIN 0oogd 2 4x36

16 026100016 | WASHER poooo 2 M16

17 A98220561 | SPRING 0oooooo 1

18 A99610630 | PIN ooo 1

19 011310612 | BOLT oooo 2 M6x12

20 A99240110 | WASHER oooo 2 7x25%3.2

21 A99430820 | BOLT oooo 1

22 020900012 | NUT 0oo 2 M12

23 026100012 | WASHER oooo 1 M12

24 | A98260231 | CHAIN oooo 1

25 A99610590 | PIN ooo 1

26 011310612 | BOLT oooo 2 M6x12

27 A99240110 | WASHER oooo 2 7x25%3.2

66



oood

FIG.8 F LIFT
FIG.10

Key No.12

nooo| OOOO 0ooo g 0o 0o
KeyNo| pPart No Parts Name ALLI 201 1301 e Application Description Remarks
1 | A44100281 | LIFT ARM 000000 1

2 | A44400140 | POINT 00O 2

3 | 398510300 | BUSH 00000 2 70B-2530
4 |011511016 | BOLT 0ooo 2 M10x16
5 | 011511020 | BOLT 0000 2 M10x20
6 | A98260221 | CHAIN 0ooo 2

7 | 026100016 | WASHER 0ooo 4 M16

8 | 030104036 | PIN 00000 6 4x36

9 | A44250451 | CUTTER ARM 2 00000002 1

10 | A44250471 | CUTTER ARM 3 00000003 1

11 | 060609006 | GREASE NIPPLE 000000000 2

12 | 026100024 | WASHER 0000 6 M24

13 | A99210050 | SPACER 00000 2

14 | A99600220 | PIN 000000 2

15 | A99600090 | PIN 30 00030 1

16 |398510370 | BUSH 00000 4 70B-3030
17 | A99610090 | PIN 0oo 1

18 | 031100010 | SNAP PIN 00000000 1 ¢10

19 | A99610640 | PIN;CHAIN 000;0000 2

20 | A99610650 | PIN;SPRING 000 ;0000000 2

21 | A44310011 | STOPPER 000000 2

22 | A44310020 | STOPPER 000000 2

23 | 020700016 | NUT 0000000 2 M16

24 | 027100016 | SPRING WASHER 00000000000 2 M16

25 | A98220840 | SPRING 0000000 2

26 | A99431540 | BOLT 0ooo 2

27 | 020900012 | NUT 000 4 M12

28 | 026100012 | WASHER 0ooo 2 M12

29 | 498110820 | STOPPER 000000 2

30 | 020900010 | NUT 000 2 M10

31 | 027100010 | SPRING WASHER 00000000000 2 M10

32 | 026100010 | WASHER 0ooo 2 M10

67



goon
FIG.9 CYLINDER

oooo| O0OOO oooo oogoo O O O O
KeyNo| Part No Parts Name ALLI 2011301 = Application Description Remarks
1 | A44020150 | CYLINDER 00000000 1

2 | A99610600 | PIN 0oo 1 b 18

3 | A44020141 | CYLINDER 00000000 1

4 | A99610580 | PIN 0oo 1 ¢ 20

5 | A99610660 | PIN 0oo 1 $20

6 | A99560340 | PLATE 0oooo 1

7 | 011310612 | BOLT 0ooo 4 M6x12

8 | A99240110 | WASHER 0ooo 2

9 | A40500192 | CYLINDER BRACKET 00000000000 1

10 | 011511020 | BOLT 0ooo 4

13 | A41340030 | ADAPTER 9000000000 1 G1/4xG1/4
14 | A41340110 | ADAPTER 4500000000 2 G1/4xG1/4
15 | A41140150 | O RING SOCKET 000000000 4 G1/4xRcl/4
16 | 340672950 | NIPPLE 9000000 1 R1/4xR1/4
17 | 340671760 | TEE 0oo 2 Rcl/4

18 | 340670090 | NIPPLE 00000 2 R1/4xR1/4
19 | A41320030 | ELBOW 900000 1 R1/4xG1/4
22 | A40150080 | VALVE ASSY O0000ASSY 1

23 | A40890008 | CHECK VALVE 000000000 1

24 | A40482100 | HOSE 000 2

25 | A41320270 | ADAPTER 90000000000 1

26 | A40482380 | HOSE 000 1

27 | A40482080 | HOSE 0oo 1

29 | 340673200 | ADAPTER 00000000000 1

30 | 064500020 | PLUG 00ooo 1

31 | 026100008 | WASHER 0ooo 1 M8 F

32 | A99430190 | BOLT 0ooo 1

33 | 022400006 | U NUT uooo 1

34 | 052100110 | O RING 00000 1

35 | A41310080 | STRAIGHT HOSE JOIN 000000000000 1 R1/4xG1/4

68



oooo| 0000 0000 DD,IDD 0| 0DOOO 0 O 00
KeyNo| part No Parts Name ALL 20(13 %’01 RD/P Application Description Remarks

1 A50110061 | ENGINE COVER I 1

2 A99560330 | PLATE 0oooo 1

3 A50410010 | PLATE 0ooooo 1

4 398180671 | GRIP 0ooooo 1

5 020900008 | NUT 0oo 2 M8

6 027100008 | SPRING WASHER 0oooooooooo 2 M8

7 A98330010 | MAGNET 0ooood 1

8 015150312 | SCREW 0oooo 2 M3x12
9 A50410021 | PLATE 00000, 0ooooo 1

10 011310612 | BOLT 0ood 2 M6x12
11 | 026100006 | WASHER 0ood 2 M6

12 A50170030 | STAY 0oo;ooo 1

13 | A98220490 | SPRING | 1

14 | A98480030 | ADJUST BOLT 0oooooooo 1

15 | 020900008 | NUT 0oo 1 M8

16 | A98180080 | GRIP BALL 0oooooo 1

17 | 020700008 | NUT (||| ||| 1

18 | A50450051 | HINGE 0ooo 1

19 | 010110620 | BOLT 0ooo 2 M6x20
20 | 022400006 | U NUT uooo 2 M6

21 | 026100006 | WASHER 0ooo 4 M6

22 A50470040 | PLATE 00000; 0000 1

23 | 010800612 | BOLT 0ooo 2 M6x12
24 | A50510101 | SHAFT 0ooo 1

25 | 026100008 | WASHER 0ooo 4

26 | 031100008 | SNAP RING 0ooooooo 4

27 | A50520020 | HOOK 0oo 1

28 | 010319807 | BOLT 0ooo 1

29 | 027100008 | SPRING WASHER 00000000000 1 M8

30 | 022400008 | U NUT uooo 1 M8

31 | 026100008 | WASHER 0ooo 3 M8

32 398118910 | RUBBER 0oooo 1

69



oo
FIG.11 COVER

oooo| 0000 0000 DD,tDD 0l oooo 00 0 O
Key No| Part No Parts Name ALL 20(13 %’0 1 RD/P Application Description Remarks

1 A55110140 | FENDER R 0ooooRr 1

2 A55110120 | FENDER L oooooL 1

3 A55200203 | STEP R 0ooooRr 1

4 A55200242 | STEP L oooooL 1

5 A55760200 | MAT ooooooo 4

6 A55760060 | SAFTY WALK oooooooooo 2

7 A50150241 | SIDE COVER oooooooo 1

8 A55120010 | STAY ooo 1

9 010800612 | BOLT gooo 24

10 A98120500 | RUBBER goooo 1

11 A50580160 | PLATE goooo 1

12 A50710261 | OPERATION PANEL 0oooooo 1

13 A50610040 | NET ooo 1

14 | A50250110 | REAR COVER oooooo 1

15 011510812 | BOLT gooo 8 M8x12

16 | 026100008 | WASHER gooo 8 M8

17 398116380 | RUBBER oooooo 4

18 398117280 | RUBBER 0oo0oo 2 325L

19 398120540 | RUBBER 0oo0oo 1 120L

20 | 020900012 | NUT aoo 1

21 027100012 | SPRING WASHER 00000000000 1

22 A55130020 | PLATE 0oooo 1

23 398121290 | RUBBER 0oo 2

24 398121020 | RUBBER 0oo 1

25 A48170010 | STOPPER 0oo00oo 1

26 399111040 | CLAMP 00000 1

27 | 011510820 | BOLT oooo 2

28 398111640 | RUBBER 0oo 2

29 | 020900008 | NUT aoo 4

30 A50610061 | NET aoo 1

31 398122420 | RUBBER 000; 000 1

32 | 023100006 | NUT aoo 1

33 | 012810635 | BOLT oooo 2 M6x35

34 | 024100006 | NUT aoo 4 M6

70



—

gon
FIG.12 SEAT

e—10
0000 oooo booo 0| 0DOOO 0 O
Part No Parts Name ALL 20(19%/01 RD, Application Description
1 355700540 | SEAT 0oo 1
2 |399611760 | PIN 000 1
3 026100008 | WASHER 0ood 2 M8
4 031100008 | PIN 0oooo 2
5 A55510020 | SEAT 0ooooo 1
6 020900008 | NUT 0oo 4 M8
7 | 027100008 | SPRING WASHER 00000000000 4 M8
8 355750640 | BRACKET 00000o;0oo 1
9 355750650 | BRACKET 00000o;0oo 1
10 | 020900008 | NUT 0oo 4 M8
11 | 027100008 | SPRING WASHER 00000000000 4 M8
12 | 498211540 | SPRING 0000000 2
13 | 020900008 | NUT 0oo 2 M8
14 | 027100008 | SPRING WASHER 00000000000 2 M8
15 | 026100008 | WASHER 0ood 2 M8




oo
FIG.13 PEDAL

oooo| 0000 0000 DD,tDD 0l oooo 00 0 O
Key No| Part No Parts Name ALL 20(13 %’0 1 RD/P Application Description Remarks
1 A58100210 | HST PEDAL HSTOOOOO 1
2 498110441 | RUBBER ooo 1
3 A58200011 | PEDAL SHAFT ooooooooo 1
4 030300625 | SPRING PIN 0ooooooooo 1
5 A58450020 | POINT;PEDAL 000; 00000 2
6 498510390 | BUSH goooo 4
7 011510816 | BOLT gooo 4 M8x16
8 A58450010 | PEDAL LINK oooooooo 1
9 011310612 | BOLT gooo 2 M6x12
10 A99240110 | WASHER gooo 2 7%x25%3.2
11 | 334800360 | RODR 0ooooooor 1
12 334800420 | ROD L ooooooooo 1
13 A24260021 | ROD oooo 1
14 020109125 | NUT (L) ooo(L) 1 M8(L)
15 | 020900008 | NUT ooo 1 M8
16 | 010310830 | BOLT gooo 2 M8x30
17 | 026100008 | WASHER gooo 4 M8
18 | 027100008 | SPRING WASHER 00000000000 2 M8
19 | 060609003 | GREASE NIPPLE 000000000 1

72



0Doooo
FIG.14 TRANON

oooo| 0000 0000 D?FD ol oooo O 0 00
KeyNo| part No Parts Name ALL 20(13 %’01 RD/P Application Description Remarks
1 A21300140 | BRACKET 0ooood 1
2 011510820 | BOLT 0ood 2
3 A21100080 | ARM 0oo 1
4 498510320 | BUSH 0oooo 1
5 422530011 | BOSS 0oo 1
6 011510850 | BOLT 0ood 1
7 026100008 | WASHER 0ood 2 M8
8 040146001 | BEARING | 1
9 011310614 | BOLT 0ood 1 M6x14
10 | 026109009 | WASHER 0ood 1 6.5%x20%2
11 344211130 | BOLT 0ood 1
12 | 020900008 | NUT 0oo 2 M8
13 | A98220591 | SPRING | 1
14 | A21150040 | TRUNNION LEVER I 1
15 | A99431300 | SET SCREW BOLT 0oooooooo 2
16 | 020900008 | NUT 0oo 2 M8
17 | 334800360 | RODR 00000O00ER 2
18 | A99431640 | BOLT 0o0000o 1
19 | 010310830 | BOLT 0ooo 1 M8x30
20 | 010310835 | BOLT 0ooo 1 M8x35
21 | 020900008 | NUT 0oo 3 M8
22 | 027100008 | SPRING WASHER 00000000000 3 M8
23 | 026100008 | WASHER 0ooo 2 M8
24 | A98010030 | DAMPER 0ooooo 1
25 |010310840 | BOLT 0ooo 1 M8x40
26 | 020900008 | NUT 0oo 2 M8
27 | 027100008 | SPRING WASHER 00000000000 2 M8
28 | 026100008 | WASHER 0ooo 2 M8
29 A24360080 | DAMPER BRACKET 00000000000 1
30 011310614 | BOLT 0ooo 2 M6x14
31 | 031310825 | PIN 0000o0oo0o 1
32 030102515 | SPLIT PIN 000000800 1

73



goog
FIG.15 BATTERY

oooo| 0000 0000 DD,tDD 0l oooo 00 0 O
Key No| Part No Parts Name ALL 20(13 %’01 RD/P Application Description Remarks
489200100 | BATTERY goooo 1
389320021 | ROD oooo 2
389310120 | HOLDER oooo 1
022400006 | U NUT oo 2 M6
026109009 | WASHER gooo 2
A46510280 | BATTERY HARNESS(+ 000000000(+) 1
A46510290 | BATTERY HARNESS(-) 000000000(-) 1
485220320 | KEY SWITCH gooooo 1
A46530070 | HARNESS SW oooosw 1
A46530420 | SWITCH HARNESS oooooooo 1
A46270040 | STARTING RELAY 0oooooooooo 1
011310612 | BOLT gooo 4 M6x12
A46520200 | HARNESS REGULATOR 0000000000 1
A46520150 | ENGINE HARNESS ooooooooo 1
A46520160 | ENGINE HARNESS ooooooooo 1
A46040030 | HOUR METER gooooo 1
A46540080 | HOUR METER HARNESS (000000000 1 12v
A46540090 | HOUR METER HARNESS (000000000 1 ov
A98230590 | CHOKE WIRE 00o0oooo 1
A98230702 | ACCELERATOR WIRE [000000C 1
015150512 | SCREW 00000 2
A24360070 | ACCELERATOR WIRE [00000000OC 1
011310612 | BOLT oooo 2 M6x12
026100006 | WASHER oooo 2 M6
398750150 | BAND 00000 3
398750220 | BAND 00000 10 L=140
A12100050 | ACCELERATOR LEVER  [J0000000 1
A12120010 | BOLT ao 1
030103216 | PIN 00000 1
020300006 | NUT aoo 1 M6V
A46660100 | BRACKET 000000; 000 1
020300006 | NUT aoo 2 M6

74



/
e
/

oooo oooo 0| DOOD 0O

Part No Parts Name ALL RD, Application Description
1 | A52100210 | FUEL TANK 00000000 1
2 011511020 | BOLT 0o0o 4 M10x20
3 | A99240220 | WASHER 0o0o 4 10.5x25%4.5
4 | 160038071 | FUEL CAP 000000000 1
5 | A98160100 | VINYL KAN 0000000 1
6 067200078 | CLIP aoooo 2
7 | 064700020 | DRAIN BOLT 00000000 1 M20;P1.5
8 025100020 | WASHER 0oooood 1
9 | A41460020 | HOSE NIPPLE 00000000 1
10 | 340670460 | ELBOW 00000000 1 R1/4xRcl/4
11 | A98160010 | HOSE 0ooooooo 1
12 | 067200130 | CLIP 0oooo 2
13 | A10910090 | STRAINER 0ooooo 1
14 | A52250100 | STRAINER BRACKET (000000000000 1
15 | 011310612 | BOLT 0o0o 3 M6x12
16 | 026100006 | WASHER oooo 1 M6
17 | A98160030 | HOSE 0ooooooo 1
18 | 067200130 | CLIP 0oooo 2
19 | A98160200 | TUBE 000oo00oooo 1 L200




Do0p0ooo0
FIG.17 OIL TANK

oooo| 0000 o000 oty E DD.D'D O O o 0O
Key No| Part No Parts Name ALL[ 2011301 =r Application Description Remarks
1 A52100230 | OIL TANK gooooo 1
2 011511020 | BOLT poooo 4 M10x20
3 A99240220 | WASHER poooo 3 10.5x25x4.5
4 064700020 | DRAIN BOLT oooooooo 1 M20;P1.5
5 025100020 | WASHER ooooooo 1
6 398410290 | OIL GAUGE oooooooo 1
7 A52360020 | SUCTION STRAINER (0000000000 2
8 340670140 | NIPPLE 0oogd 2 R1/4xR1/4
9 A40610010 | BREATHER oooooooo 1
10 A52150050 | OIL TANK CAP oooooooo 1
11 A52990020 | PACKING goooo 1
12 011310614 | BOLT gooo 6 M6x14
13 | 026100006 | WASHER gooo 6 M6
14 A41340030 | ADAPTER 9000000000 1 G1/4xG1/4
15 A41340210 | ADAPTER 90000000b00O000 1 G1/4xG1/4
16 | 340673080 | BUSHING 0oooooo 1 G1/2xRc1/2
17 340672900 | ADAPTER 90000000 1 R1/2xRc1/2
18 A41310110 | ADAPTER 0oooo 2 R1/2xG3/4
19 A41340070 | ADAPTER 9000000000 1 G1/2xG1/2
20 340673110 | ADAPTER 900000000000 1 G1/2xRc1/2
21 | A98460070 | PLUG 00000 1 G1/4
22 | A21890002 | HST OIL HSTOOO 20L
23 A40520010 | PLATE 0oooo 1 0000000ooo

76



oo
FIG.18 HST

oooo| 0000 0000 DD,IDD ol oooo O 0 00
KeyNo| pPart No Parts Name ALL 20(13 %’01 e Application | Description Remarks

1 | A21010020 | HST PUMP HSTOOOOO 1

2 A40990100 | GASKET gooooo 1 B063A-25176

3 | 011511230 | BOLT oooo 1 M12x30

4 | 026100012 | WASHER oooo 2 M12

5 | A21300170 | PUMP BRACKET 00000000000 1

6 011511030 | BOLT gooo 4 M10x30

7 026100010 | WASHER gooo 4 M10

8 A40300010 | COUPLING 0o000ooocomp 1

9 A22350090 | COUPLING gooooooo 1

10 010709097 | BOLT goooooooo 2 5/16x181L

11 | 340673110 | ADAPTER 900000000000 1 G1/2xRc1/2

12 | A41310110 | ADAPTER 00000 1 R1/2xG3/4

13 | A41180010 | ADAPTER 900000000000 1 G3/4xRc3/4

14 | A41320200 | ADAPTER 450000 1 R3/4xG3/4

15 | A41340070 | ADAPTER 9000000000 1 G1/2xG1/2

16 | A41340060 | ADAPTER 9000000000 1 G1/2xG3/8

17 | A41340050 | ADAPTER 9000000000 1 G3/8xG3/8

18 | A41340140 | ADAPTER 4500000000 1 G1/2xG3/8

19 | A41340130 | ADAPTER 4500000000 1 G3/8xG3/8

20 | A41340120 | ADAPTER 4500000000 1 G3/8xG1/4

24 | A40482040 | HOSE 0oo 1

25 | A40482050 | HOSE 0oo 1

26 | A40482210 | HOSE 0oo 1

27 A40482160 | HOSE 0oo 1

28 | A40482170 | HOSE 0oo 1

29 010311250 | BOLT 0ooo 1 M12x50

30 027100012 | SPRING WASHER 0oooooooooo 1 M12

77



0000
FIG.19 MOTER

nooo| 0000 0ooQ DDED 0000 0o
KeyNo| pPart No Parts Name ALL 20(13 %’0 1 Application Description
1 A40020121 | OIL MOTOR ASSY 0ooooooo 2
T09991474 | SEAL KIT 0ooooo 2
2 010311245 | BOLT poooo 8
3 | 020900012 | NUT 000 8 M12
4 027100012 | SPRING WASHER 00000000000 8 M12
5 A30450071 | WHEEL HUB 0oo 2
6 | A40890045 | NUT 00000000 2 M24:P1.5
7 | 030105050 | PIN 00000 2 5x50
8 | A36210020 | SPACER 00000000 2
9 | 010709091 | BOLT 000000000 8 M10x55
10 | 027109062 | WASHER 0000 8 M10%+y7'
11 A41340140 | ADAPTER 4500000000 2 G1/2xG3/8
12 A41340060 | ADAPTER 9000000000 1 G1/2xG3/8
13 A41340190 | ADAPTER 90000000000000 1 G1/2xG3/8
14 A40020041 | OIL MOTOR ASSY 0ooooooo 1 2-125BM4-E
T09991474 | SEAL KIT 0ooooo 1
15 | 034109069 | KEY 00 1 7x7%30
16 011511230 | BOLT oooo 4 M12x30
17 A41340190 | ADAPTER 90000000000000 1 G1/2xG3/8
18 A41340060 | ADAPTER 9000000000 1 G1/2xG3/8
19 A41340110 | ADAPTER 9000000000 1 G1/4xG1/4
20 | A40482130 | HOSE 000 1
21 A40482140 | HOSE 0oo 1
22 | A40482150 | HOSE 000 2
23 | A40482120 | HOSE 000 2
24 | A40482080 | HOSE 000 1
25 | A36000210 | F TIRE ASSY FOOOASSY 2 20071~ | F1-7'AY
26 | A36130130 | TIRE 000 2 20%10.00-8
27 T84100205 | WHEEL oooo 2
28 | 010310816 | BOLT 0000 8 M8x16
29 | 020900008 | NUT 000 8 M8
30 | 027100008 | SPRING WASHER 00000000000 8 M8
31 T09992805 | KEY oo 2 5/16x5/16x1
32 | 011511030 | BOLT 0000 8 M10x30
33 | A36210050 | SPACER 00000 2
34 A36140110 | TUBE 00000 2

78




0oogog
FIG.20 VALQ/E ASSY

oooo| 0000 0000 DD,IDD ol oooo O 0 00
KeyNo| pPart No Parts Name ALL 20(13 %’01 e Application | Description Remarks
1 | A40150070 | VALVE ASSY 0o0o0oooo 1
2 A40990050 | SEAL KIT gooooo 1
3 011310660 | BOLT gooo 4 M6x60
4 | A40500211 | BRACKET 0ooooo 1
5 |011510820 | BOLT 0ooo 2 M8x20
6 026100008 | WASHER gooo 3 M8
7 | 328650062 | SIDE BRAKE 000000000 1
8 |011510816 | BOLT oooo 2 M8x16
9 | A98230202 | WIRE oooo 1
10 | 031310815 | PIN 0oo 1
11 | 030102516 | SPLIT PIN 000000000 1
12 | A41320070 | ADAPTER 900000 1 R1/2xG3/8
13 | A41320230 | ADAPTER 9000000000 1 R1/2xG3/8
14 | A41320170 | ADAPTER 450000 2 R1/2xG3/8
15 | A40050010 | FILTER ASSY 000DASSY 1 SP04
16 | A40620020 | FILTER gooo 1 C-SP04-10
17 | 011510816 | BOLT oooo 2 M8x16
18 | A40520010 | FILTER BRACKET 0000000000 1
19 | A41320070 | ADAPTER 900000 1 R1/2xG3/8
20 | A41320170 | ADAPTER 450000 1 R1/2xG3/8
21 | A40510050 | BRACKET 0000000000 2 Rc3/8
22 011510820 | BOLT 0ooo 4 M8x20
23 340670380 | ADAPTER 0oooo 4 R3/8xG3/8
24 | A41320060 | ADAPTER 900000 1 3 R3/8xG3/8
25 | A41320160 | ADAPTER 450000 1 R3/8xG3/8
26 064500030 | PLUG 0oooo 2 R3/8
27 A40480840 | HOSE 0oo 1
28 | A40482180 | HOSE 0oo 1
29 A40482190 | HOSE 0oo 1
30 | A40482200 | HOSE 0oo 1
31 026100008 | WASHER 0ooo 4
32 020100006 | NUT 0oo 2

79



0Dooooooo
FIG.21 UP/DOWN VALVE

12 10

é@ﬁ%ﬁw

@\

o

1415

oooo| 0000 0oooo DDED ol oooo 00 00
KeyNo| Part No Parts Name ALL 20(1? %/01 RD/P Application Description Remarks
1 | A40010260 | VALVE 00000 1

3 | 011510845 | BOLT 0ooo 1 M8x45

4 | 011510855 | BOLT 0000 1 M8x55

5 | A40100010 | LEVER 0000 1

6 | A24350040 | LEVER BRACKET 0000000000 1

7 011510820 | BOLT 0000 2 M8x20

8 | 030300525 | PIN 000000 1

9 | 398180610 | GRIP 000000 1

10 | A22650070 | STOPPER 000000 1

11 | A24160150 | LEVER 000000000 1

12 | 010319807 | BOLT 0000 1

13 | 020900008 | NUT 000 1 M8

14 | 027100008 | SPRING WASHER 00000000000 1 M8

15 | 026100008 | WASHER 0000 2 M8

16 | A41340030 | ADAPTER 9000000000 1

17 | A41340210 | ADAPTER 90000000000000 1

18 | A41140150 | BUSHING 0000000 1 G1/4xRcl1/4
20 | 340672950 | NIPPLE 9000000 1 R1/4xR1/4
21 | 340671760 | ADAPTER 000 1 Rcl/4

22 | A41320030 | ADAPTER 900000 1 R1/4xG1/4
23 | A41320270 | ADAPTER AYVHAILE; p 1.5 1 R1/4xG1/4
24 | A40482070 | HOSE 000 1

25 | A40482080 | HOSE 000 1

26 | A40482100 | HOSE 000 1

28 | A41340030 | ADAPTER 9000000000 1

29 | A40482380 | HOSE 000 1

30 | 011510812 | BOLT 0000 1

80



0000
FIG.22 MARK

-]
o
@ SERIMLREERERLETRARNT S, :
RAKE] SIS SB% BB ARG CORTATSrOIeRLS2 !
AV 220) oF, B FRERHCBEdCE v IE a
o
® (cEEm
[ AWM 801 @
oooo| 0000 0000 D?FD ol oooo O 0 00
KeyNo| Part No Parts Name ALL 20(12 %/0 1 RD/P Application Description Remarks
1 |390101290 | NAME PLATE 00000000;S000 1
2 | 390194280 | CAUTION PLATE 0000000000 1
3 A90320140 | MARK 0oooooooo 1
4 A90360130 | MARK 0ooooooooo 1
5 | A90390090 | MARK 000000 1
6 | A90390100 | MARK 000000 1
7 A90330030 | MARK 0ooooooooo 1
8 | A90410040 | MARK 0000000 1
9 | 390118270 | NAME PLATE 00000000 1
10 | A90610160 | LABEL 00000;000 1
11 | 390230180 | MARK 0000000000 1
12 | A90610240 | LABEL 00000;000 1
13 | A90610170 | LABEL 00000;000 1
14 | A90610030 | LABEL 00000;000 1
17 | A90130200 | MARK 0000002201 2
18 | A90130210 | MARK 0000002301 2
19 | A90110140 | MARK;L 00000000;L 1
20 | A90110150 | MARK;R 00000000;R 1

81



OoOonomn

(CUTTER)

83



0oog
FIG.1 BUCKET

oooo| 0000 0000 DDED 0l oooo 00 0 O
KeyNo| part No Parts Name ALLla *5? 37’ % RD/P Application Description Remarks
1 A82010271 | BUCKET ASSY F O0OO0OASSY F 2
2 A82110221 | BUCKET :26S OO0O00ASSY - 26S 2
3 A82350051 | HOOK R 0oor 2
4 A82360061 | HOOK L aooL 2
5 A82370030 | PLATE aoooo 4
6 A82120130 | NET a0l 2
7 014100510 | BOLT aoooooo 12 M5x10
8 015100620 | SCREW aooo 12 M6x20
9 026100006 | WASHER aooo 12 M6
10 | 021300006 | NUT aoo 12 M6 SW{F
11 | A82010281 | BUCKET ASSY R O0OO0OASSY R 1
12 | A82110291 | BUCKET R AM OO0OO0ASSY R AM 1
13 | A82350150 | HOOK R 0oor 1
14 | A82350140 | HOOK L aooL 1
15 | A82370030 | PLATE aoooo 2
16 | A82120130 | NET a0l 1
17 | 014100510 | BOLT aoooooo 6 M5x10
18 | 015100620 | SCREW aooo 6 M6x20
19 | 026100006 | WASHER aooo 6 M6
20 | 021300006 | NUT aoo 6 M6 SW{F
21 | A98180020 | HOOK aoo 2
22 | A82140060 | PLATE goooo 2
23 | 015300520 | SCREW aooo 4 M5%20
24 | 021300005 | NUT aoo 4 M5 SW{F

84



0oooo
FIG.2 TENSION

5
4
oooo| 0000 oooo DD,IDD 0| 0DOOO 0 0O 0O
KeyNo| Part No Parts Name ALL 41;5? ¥$5I RD/P Application | Description Remarks
1 | A22600080 | TENSION ARM 00000000 1 ~10247
2 | A98610320 | TENSION PULLY 000000000 1 (AM301)
3 | 040146201 | BEARING 0000000 2 ~10210 6201LLU
4 | 036500032 | STOP RING 000000000 1 (AM201) H32
5 | 036100012 | STOP RING 000000000 1 S12
6 | 060609002 | GREASE NIPPLE 000000000 1
7 | A22460040 | POINT PIN 0ooooo 1
8 | 036100016 | STOP RING 000000000 1 S16
9 | 020900010 | NUT 000 1 M10
10 | 027100010 | SPRING WASHER 00000000000 1 M10
11 | A98220490 | SPRING 0000000 1
12 | A99480030 | ADJUST BOLT 000000000 1
13 | A98180080 | GRIP BALL 0000000 1
14 | 020900008 | NUT 000 1 M10
15 | 020700008 | NUT 0000000 1 M10
16 | A22560070 | HOOK 000 1
17 | 011310612 | BOLT 0ooo 2 M6x12

85



Dooooooo
FIG.3 CUTTER FRAME

oooo| 0000 0000 DDED 0l oooo 00 0 O
KeyNo| part No Parts Name ALLla *5? 37’ % RD/P Application Description Remarks
1 A74100160 | FRAME L aoooL 3
2 A74100180 | FRAME R 0ooor 3
3 A74150310 | FRAME STAY 0oooooo 3
4 011511020 | BOLT aooo 6 M10x20
5 A44400010 | BRACKET 00000oooooo 3
6 011511025 | BOLT aooo 6 M10x25
7 A74150090 | FRAME BAR 0oooooo 3
8 011511020 | BOLT aooo 6 M10x20
9 A76100050 | DRAW ARM 1 0ooooooa 1 1FEhvs—
10 | A76100010 | DRAW ARM 2 000oo0o2 1 28 s—
11 | A76100030 | DRAW ARM 3 000oooo3 1 3FNA-
12 | 060609002 | GREASE NIPPLE 00000oooo 2 2,3&hya-
13 | 060609003 | GREASE NIPPLE 00000oooo 1 1FEhvs—
14 | 498510320 | BUSH aoooo 6 70B-2525
15 | A98510040 | BUSH aoooo 3 70B-2012
16 | A76120030 | SIDE PLATE 0o0o0ooooo 3
17 | 060609002 | GREASE NIPPLE 00000oooo 3
18 | A74350340 | BRACKET aooood 2 1&hvs-
19 | 011510816 | BOLT aooo 4 M8x16 1&hvs-
20 | A99320090 | ROD oooo 1 1&hvs-
21 | 022300012 | NUT aoo 2 M12 1&hvs-
22 | A44310060 | STOPPER 0ooooo 1 1&hvs-
23 | 011511030 | BOLT aooo 2 1&hvs-
24 | 011511025 | BOLT aooo 4 2,3F 04—

86



0Do0
FIG.4 COVER

oooo| 0000 0000 DD,IDD ol oooo O 0 00
KeyNo| Part No Parts Name ALLlZ ﬁ? ¥ % RD/P Application Description Remarks

1 A74250810 | DISCHARG COVER F  (00000000000:F 2

2 011150612 | BOLT oooo 12 M6x12
3 A74250830 | CUTTER COVER F nooooooo:F 2

4 A74250850 | DISCHARG COVER 0ooooooooooo 2

5 A98330150 | HINGE oooo 4

6 015300410 | SCREW oooo 16

7 A74180140 | PLATE aoooo 2

8 010800820 | BOLT oooo 4

9 022300008 | NUT U ooo-u 4

10 | 026100008 | WASHER 0ooo 2

11 | A74270020 | CUTTER COVER STA' 0000000COCCO 4

12 | 010110616 | BOLT oooo 4 M6x16
13 | 027100006 | SPRING WASHER 0oooooooooo 4 M6

14 | 020100006 | NUT 0ao 4 M6

15 | 011310612 | BOLT 0ooo 4 M6x12
16 | 026100006 | WASHER oooo 4

17 | A74250810 | DISCHARG COVER F [0O000000DDOO:-F 1

18 | 011150612 | BOLT 0ooo 6 M6x12
19 | A74250870 | CUTTER COVER R 0ooooooo:R 1

20 | A74250890 | CUTTER COVER 0o0ooooo 1

21 | 011150612 | BOLT 0ooo 3 M6x12
22 | A74270020 | CUTTER COVER STA' (0000000000 2

23 | 010110616 | BOLT 0ooo 2 M6x16
24 | 027100006 | SPRING WASHER 000oo0ooooo 2 M6

25 | 020100006 | NUT oo0 2 M6

26 | 011310612 | BOLT 0ooo 2 M6x12
27 | 026100006 | WASHER 0ooo 2

87



gooof
FIG.5 REEL BLADE

oooo| 0000 0000 DD,tDD 0l oooo 00 0 O
KeyNo| part No Parts Name ALLla *5? 37’ % RD/P Application Description Remarks
1 A70150551 | REEL BLADE (R)7SHEET 000000; 000000700 2 1,2&HhvE—
2 A70150611 | REEL BLADE (R) 4SHEET 000000; 000000400 2 1,2&hy3—
3 | A70150581 | REEL BLADE (L) 7SHEET 000000; 0000000700 1 3BFHYE—
4 | A70150641 | REEL BLADE (L) 4SHEET 000000; 0000000400 1 3BFHYE—
5 A98560210 | PILLOW BEARING 00000oooooo 6 UCFL204
6 060609002 | GREASE NIPPLE 00ooooooo 3
7 060609003 | GREASE NIPPLE 00ooooooo 3
8 A44420020 | METAL 0ooooooo 3
9 011511235 | BOLT aooo 6 M12x35
10 | 010311235 | BOLT aooo 6 M12x35
11 | 026100012 | WASHER aooo 12 M12
12 | 027100012 | SPRING WASHER 0o00ooooooo 6 M12
13 | 020900012 | NUT aoo 6 M12
14 | 010131025 | BOLT aooo 2 M10x25 9tV B
15 | A99431110 | BOLT aooo 1 M10x25L 9tV H
16 | 027100010 | SPRING WASHER 0o00ooooooo 3 M10
18 | A98610330 | PULLY:5.5 00ooo;5.5000 3
19 | 034109079 | KEY a0 3 6x6x15
20 | 011511025 | BOLT oooo 3 M10x25
21 | A99240240 | WASHER 0ooo 3 10.5x35x4.0
22 | A99210060 | COLLER ooo 3
24 | 080320063 |V BELT voooo 2 B-63
26 | 080320041 |V BELT voooo 1 B-41
27 | A22150130 | BELT COVER 0000oooo 3
28 | 010110670 | BOLT 0ooo 6 M6x70
29 | 026100006 | WASHER oooo 6 M6

88



Doooo
FIG.6 BED KNIFE

oooo| 0000 0000 DD,IDD ol oooo O 0 00
KeyNo| Part No Parts Name ALLlZ ﬁ? ¥ % RD/P Application Description Remarks
1 A70010250 | BED KNIFE ASSY O00O00DASSY 3
2 A70100270 | BED KNIFE 0oooooo 3
3 A98510240 | BUSH aoooo 6
4 060609003 | GREASE NIPPLE 0oooooooo 6
5 A70440020 | REMOVE GRASS 0oooo 3
6 A99480090 | SCREW oooo 12 4%20
7 A70430150 | BED KNIFE 0ooo 3
8 A99480040 | SCREW aoooo 27 M8x22
9 020900008 | NUT 0ao 27 M8
10 | 027100008 | SPRING WASHER 0o0o0oooooo 27 M8
11 | A70310020 | T BOLT TOOOO 6
12 | A99240570 | WASHER aoooo 6
13 | A98220410 | SPRING 0oooooo 6
14 | A70340060 | MUNTING BASE 0oooooo 6
15 | A70320190 | BOX NUT 0000000000 6
16 | A70330020 | BAND 0oooooooooo 6
17 | 011310620 | BOLT oooo 6 M6x20
18 | 011310614 | BOLT 0ooo 12 M6x14
19 | 026100006 | WASHER 0ooo 12 M6
20 | A99510030 | FITTING LO00000 6
21 | A70410030 | SHAFT 0ooo 3
22 | A99430810 | BOLT 000oooooo 6
23 | 027100016 | SPRING WASHER 000oo0ooooo 6 M16
24 | 026100016 | WASHER 0ooo 6 M16

89



D0oooo
FIG.7 F ROLLER

oooo| 0000 0000 DD,tDD 0l oooo 00 0 O
KeyNo| part No Parts Name ALLla *5? 37’ % RD/P Application Description Remarks

1 A72010371 | ROLLER ASSY O00000ASSY 3

2 A72460370 | SHAFT aooo 3

3 A72110440 | ROLLER aooo 6

4 022409013 | NUT aoo 6

5 A72120130 | PIPE aoooo 3

6 A72110430 | ROLLER aooo 48

7 A99231410 | COLLAR ooo 6

8 A98220960 | SPRING 0oooooo 3

9 A72420010 | SEAL 0ooooo 6

10 | 050309011 | OIL SEAL 0ooooo 6 $38% $p25%5

11 | 042530205 | BEARING 0oooooo 6 30205

12 | 050209121 | OIL SEAL 0ooooo 6 $55% p35%11

13 | 036500055 | SNAP RING 0o0o0ooooo 6 H35

14 | 052100400 | O-RING 00000 6 P40

15 | A99231790 | COLLAR aoo 6

16 | A99240950 | WASHER 0o0o0ooooo 12

17 | 052400250 | O-RING 00000 6 S25

18 | A72150650 | ROLLER BRAKET L 0000000o00d L 3

19 | A72150660 | ROLLER BRAKET R 000oo0boood R 3

20 | 011511020 | BOLT aooo 12 M6x20

21 | 010709074 | SCREW 000000000 6

22 | 020700008 | NUT aoo 6 M8

90



0Doooo
FIG.8 R ROLLER

goono

oooo| 0000 oooo , 0| 0DOOO 00 0O
KeyNo| Part No Parts Name Qty ° | Application Description Remarks
ALL| 4% 7% RIP

1 A72010381 | ROLLER ASSY O00O0O0ASSY 3

2 A72460370 | SHAFT oooo 3

3 A72100190 | ROLLER 0000COMPL 3

4 022409013 | NUT 0ao 6

5 A72420010 | SEAL CASE 0ooood 6

6 050309011 | OIL SEAL 0ooooo 6

7 042530205 | BEARING 0oooooo 6

8 050209121 | OIL SEAL 0ooooo 6 $55x $p35x11

9 036500055 | SNAP RING 0ooboooog 6 H55

10 | A99231790 | COLLAR 0ao 6

11 | A99240950 | WASHER noooooooo 24

12 | 052400250 | O RING o00oo 6 S25

13 | A99432040 | ROLLER BRAKET REA 01000000000 OO 6

14 | A99460140 | FLANGE NUT nooooooo 12

15 | 010709074 | SCREW 0oooooooo 6

16 | 020700008 | NUT 0ao 6 M8

91



Jooooon

(NUMERICAL PARTS INDEX)

00
BODY

93



NUMERICAL PARTS INDEX

ogoooooo

gonog oood O oonog oood O oonog good O

Part No Parts Name Page | Part No Parts Name Page | Part No Parts Name Page
010110512 (0000 58-24 | 011510820 0000 80-7 | 020900012 00O 61-19
010110620 0000 69-19 | 011510825 (OO0 64-3 | 020900012 00O 61-23
010131245 (000 61-22 | 011510825 (000 64-14 | 020900012 00O 62-6
010199007 (0000 64-19 | 011510830 [00O 64-24 | 020900012 000 65-23
010199010 0000 65-30 | 011510845 (000 80-3 | 020900012 00O 66-22
010199011 (0000 65-28 | 011510850 [00O0 73-6 | 020900012 00O 67-27
010310614 (0000 61-9 | 011510855 (00O 80-4 | 020900012 00O 70-20
010310814 (000 59-11 | 011511016 [0O0O 67-4 | 020900012 00O 78-3
010310816 (0000 78-28 | 011511020 [0O0O 59-31 | 021000016 00O 59-2
010310820 (0000 63-12 | 011511020 [0O0O 67-5 | 022300008 UOOO 63-14
010310830 0000 72-16 | 011511020 [0O0O 68-10 | 022400006 UOOO 68-33
010310830 0000 73-19 | 011511020 0000 75-2 | 022400006 UOOO 69-20
010310835 0000 73-20 | 011511020 0000 76-2 | 022400006 UOOO 74-4
010310840 (0000 73-25 | 011511025 (00O 59-14 | 022400008 UOOO 69-30
010310845 (000 58-3 | 011511030 0000 77-6 | 023100006 00O 70-32
010311245 (000 78-2 | 011511030 0000 78-32 | 024100006 00O 70-34
010311250 (0000 77-29 | 011511230 0000 77-3 | 025100020 (000000 75-8
010311265 (0000 65-22 | 011511230 0000 78-16 | 025100020 [(O000O0 76-5
010319807 (0000 63-13 | 012810635 (OO0 70-33 | 026100005 (00000000000 58-26
010319807 (0000 69-28 | 015150312 (0000 69-8 | 026100006 [00O 58-22
010319807 (0000 80-12 | 015150512 [OO00O 74-24 | 026100006 0000 58-32
010331250 (0000 62-27 | 020100006 000 65-9 | 026100006 [O0O0O 62-13
010709073  000COOCOO 59-26 | 020100006 00O 79-32 | 026100006 0000 62-26
010709091 000COOCOO 78-9 | 020109125 0O0O(L) 72-14 | 026100006 0000 69-11
010709097  000COOCOO 77-10 | 020109127 0OOOL 61-21 | 026100006 [C000 69-21
010800612 (0000 58-13 | 020300006 00O 74-33 | 026100006 0000 74-27
010800612 (0000 69-23 | 020300006 000 74-35 | 026100006 (0000 75-16
010800612 (000 70-9 | 020700008 [(O0OCOO 62-20 | 026100006 [C0O0O 76-13
011310612 (0000 66-19 | 020700008 (000000 63-9 | 026100008 (00O 58-6
011310612 (0000 66-26 | 020700008 (000000 69-17 | 026100008 [00O 58-19
011310612 (0000 68-7 | 020700016 [(O00OCOO 66-13 | 026100008 [0O0O 59-12
011310612 (0000 69-10 | 020700016 [(O00COO 67-23 | 026100008  [0O0O 59-34
011310612 (0000 72-9 | 020900008 00O 58-4 | 026100008 (00O 61-28
011310612 (0000 74-14 | 020900008 000 58-17 | 026100008 (00O 64-15
011310612 (0000 74-26 | 020900008 000 59-13 | 026100008 [O0O0OO 64-25
011310612 (0000 75-15 | 020900008 000 62-18 | 026100008 [0O0O 65-5
011310614 (0000 58-21 | 020900008 000 63-7 | 026100008 (00O 65-16
011310614 (0000 58-31 | 020900008 000 64-7 | 026100008 (OO0 65-32
011310614 (0000 62-15 | 020900008 000 64-12 | 026100008 [0O0O 68-31
011310614 (0000 62-25 | 020900008 000 64-28 | 026100008 (000 69-25
011310614 (0000 73-9 | 020900008 00O 65-15 | 026100008 (00O 69-31
011310614 (0000 73-30 | 020900008 000 69-5 | 026100008 [00O 70-16
011310614 (0000 76-12 | 020900008 000 69-15 | 026100008 (00O 71-3
011310620 0000 62-12 | 020900008 000 70-29 | 026100008 (OO0 71-15
011310620 0000 65-18 | 020900008 000 71-6 | 026100008 (00O 72-17
011310660 (0000 79-3 | 020900008 00O 71-10 | 026100008 (00O 73-7
011310814 (0000 59-33 | 020900008 000 71-13 | 026100008  [O0O0O 73-23
011510812 (0000 70-15 | 020900008 000 72-15 | 026100008  [0O0O 73-28
011510812 (0000 80-30 | 020900008 000 73-12 | 026100008  [O0O0O 79-6
011510816 (0000 61-27 | 020900008 000 73-16 | 026100008 (00O 79-31
011510816 (0000 72-7 | 020900008 000 73-21 | 026100008 (OO0 80-15
011510816 (0000 79-8 | 020900008 00O 73-26 | 026100010 [O0O0O 67-32
011510816 (0000 79-17 | 020900008 000 78-29 | 026100010 [O0O0O 77-7
011510820 (0000 70-27 | 020900008 000 80-13 | 026100012 (00O 61-25
011510820 (0000 73-2 | 020900010 00O 62-9 | 026100012 0000 65-25
011510820 (0000 79-5 | 020900010 00O 67-30 | 026100012 (00O 66-23
011510820 (0000 79-22 | 020900012 000 61-14 | 026100012 (0000 67-28

94




NUMERICAL PARTS INDEX

goooooo

gonogd gonogd O oonog ooon O ooon good O

Part No Parts Name Page | Part No Parts Name Page | Part No Parts Name Page
026100012 (0000 77-4 1031310825 (0000000 73-31 | 355750650 000000;000 71-9
026100016 (0000 59-4 | 034109057 OO 65-11 | 389310120 0000 74-3
026100016 (0000 66-16 | 034109059 OO 61-7 | 389320021 0000 74-2
026100016 (0000 67-7 | 034109069 OO 59-20 | 390101290 [0O0OCOCO;SOOO  81-1
026100024 0000 66-3 | 034109069 OO 64-5 | 390118270 (0000000 81-9
026100024 (0000 67-12 | 034109069 OO 78-15 | 390194280 0000000000 81-2
026109009 (00O 73-10 | 034109071 OO 64-9 | 390230180 0000000000 81-11
026109009 (0000 74-5 | 034109073 OO 59-20 | 398111640 [00 70-28
026109018 (000 61-16 | 034109083 0O 58-2 | 398116380 000000 70-17
026109033 0000 63-11 | 034109083 OO 64-23 | 398117280 000000 70-18
026109086 0000 59-35 | 036100012 (00000000 63-4 | 398118910 00000 69-32
027100005 (00O 58-25 | 036100016 (00000000 62-8 | 398120540 000000 70-19
027100008 [(00000C0OO0OO 58-5 | 036100025 (00000000 65-3 | 398121020 00O 70-24
027100008 [(000C0C0OO0OO 58-18 | 036500032 (00000000 62-29 | 398121290 00O 70-23
027100008 [(000C0C0OO0OO 59-27 | 036500032 (00000000 63-3 | 398122420 [000;000 70-31
027100008 (00O 60-36 | 040146001 0000000 73-8 |398180610 00000C 80-9
027100008 (00O 64-27 | 040146201 0000000 62-4 | 398180671 000000 69-4
027100008 [(000C0C0OO0OO 65-31 | 040146201 0000000 63-2 | 398410290 (0000000 76-6
027100008 [(00000C0OO0OO 69-6 | 052100110 QOOO0 68-34 | 398510300 0000O 66-7
027100008 [(000C0C0OO0OO 69-29 | 060609002 000000000 59-7 | 398510300 (0000 67-3
027100008 [(000C0C0OO0OO 71-7 | 060609002 000000000 65-26 | 398510370 00000 67-16
027100008 [(00000C0OO0OO 71-11 | 060609003 000000000 61-11 | 398750150 00000 74-28
027100008 [(000C0C0OO0OO 71-14 | 060609003 000000000 66-2 | 398750220 00000 74-29
027100008 [(000C0C0OO0OO 72-18 | 060609003 000000000 72-19 | 399111040 00000 70-26
027100008 [(00000C0OO0OO 73-22 | 060609006 000000000 62-30 | 399113610 00000 64-26
027100008 [(000C0C0OO0OO 73-27 | 060609006 000000000 67-11 | 399232450 000 63-15
027100008 [(000C0C0OO0OO 78-30 | 064500020 00000 68-30 | 399611760 00O 71-2
027100008 [(00000C0OO0OO 80-14 | 064500030 (00000 79-26 | 422530011 00O 73-5
027100010 [O000C0OCOOOO 62-10 | 064700020 [O0000OO 75-7 | 485220320 000000 74-10
027100010 [O000C0OCOOOO 64-20 | 064700020 (0000000 76-4 | 489200100 00000 74-1
027100010 [O000C0OCOOOO 67-31 | 067200078 00000 75-6 | 498110441 00O 72-2
027100012 [(00000COO0OO 61-15 | 067200130 00000 75-12 | 498110820 000000 67-29
027100012 [(00000COOOO 61-24 | 067200130 00000 75-18 | 498211540 0000000 71-12
027100012 [(00000COO0OO 62-5 | 080520040 VOOOO 64-22 | 498510320 00000 73-4
027100012 [(00000COO0OO 65-24 | 160038071 000000000 75-4 | 498510390 0000O 72-6
027100012 [(00000COOOO 65-33 | 198756200 (00000000 58-11 | A10010290 (0000 58-1
027100012 [(00000COO0OO 70-21 | 328650062 000000000 79-7 | A10170050 00000 58-34
027100012 [(00000COO0OO 77-30 | 334800360 0000OOOOCR 72-11 | A10910010 0000000 58-7
027100012 [(00000COOOO 78-4 | 334800360 [0000OO00OOCR 73-17 | A10910090 000000 75-13
027100016 [O000C0COOOO 59-3 | 334800420 [(00000OO0OL 72-12 | A10913600 0000000000 58-27
027100016 [O00000COO0OO 66-14 | 340670090 00000 68-18 | A10913610 000000 58-28
027100016 [O000C0COOOO 67-24 | 340670140 00000 76-8 | A10913620 0000000000 58-29
027109062 (0000 78-10 | 340670230 00000C 58-9 | A10913630 (000000 58-30
030102515 000000000 73-32 | 340670380 00000 79-23 | A12100050 (0000000 74-30
030102516 0000000CO 79-11 | 340670460 (00000000 75-10 | A12120010 OO 74-31
030103216 (0000 74-32 | 340671760 000 68-17 | A14130010 000000 58-14
030103220 (0000 65-6 | 340671760 00O 80-21 | A14310041 (000000 58-12
030104036 (0000 66-15 | 340672900 90000000 76-17 | A14610080 000000 58-33
030104036 (0000 67-8 | 340672950 9000000 68-16 | A20100372 0000 61-1
030105050 (0000 78-7 | 340672950 9000000 80-20 | A20120030 (00000000 62-11
030300525 000000 80-8 | 340673080 [0O0OOOO 76-16 | A20120040 0000000000 62-14
030300625 0000000000 72-4 | 340673110 900000000000 76-20 | A21010020 HSTOOOOO 77-1
031100008  O00OC0OOC 69-26 | 340673110 900000000000 77-11 | A21100080 00O 73-3
031100008 (0000 71-4 | 340673200 00000000000 68-29 | A21150040 00000000 73-14
031100010 00000OOC 66-9 | 344211130 0000 73-11 | A21300140 000000 73-1
031100010 0O0OO0OOOO 67-18 | 355700540 (0O 71-1 A21300170 (0O000000DOOO 77-5
031310815 (00 79-10 | 355750640 000000;000 71-8 | A21890002 HSTOOO 76-22

95




NUMERICAL PARTS INDEX

ogoooooo

oonogd oood O gonog oood O gonog oood O

Part No Parts Name Page | Part No Parts Name Page | Part No Parts Name Page
A22210060 (00000000 64-1 | A40482040 00O 77-24 | A41340070 9000000000 76-19
A22350090 (0000000 77-9 | A40482050 000 77-25 | A41340070 9000000000 77-15
A22450010 ([000000OCO 65-27 | A40482070 (00 80-24 | A41340110 4500000000 68-14
A22460050 000000 62-7 | A40482080 000 68-27 | A41340110 9000000000 78-19
A22600050 0000000 65-17 | A40482080 000 78-24 | A41340120 4500000000 77-20
A22600300 (0000000 63-10 | A40482080 000 80-25 | A41340130 4500000000 77-19
A22600360 (0000000 62-1 | A40482100 00O 68-24 | A41340140 4500000000 77-18
A22650070 0000000 65-29 | A40482100 000 80-26 | A41340140 4500000000 78-11
A22650070 000000 80-10 | A40482120 00O 78-23 | A41340190 90000000DODOOO 78-13
A22650090 0000000 64-13 | A40482130 000 78-20 | A41340190 90000000ODOOOOO 78-17
A24100120 [O0000OOB 65-7 | A40482140 000 78-21 | A41340210 90000000D0OOOOO 76-15
A24100140 (00000000 65-1 | A40482150 000 78-22 | A41340210 90000000DOOOOO 80-17
A24160150 ([000000OCO 80-11 | A40482160 (00 77-27 | A41460020 (0000000 75-9
A24200030 [OO00OOA 65-10 | A40482170 000 77-28 | A41460050 (0000000 58-8
A24250070 [O000OOCOA 65-13 | A40482180 000 79-28 | A44020141 [00O00OOO 68-3
A24260021 0000 72-13 | A40482190 000 79-29 | A44020150 (0000000 68-1
A24260030 [0000000OB 65-12 | A40482200 000 79-30 | A44100281 (00000 67-1
A24260040 [O0000OC 65-4 | A40482210 000 77-26 | A44250430 (0000001 66-1
A24350040 [0000COOCO 80-6 | A40482380 00O 68-26 | A44250451 (0000002 67-9
A24360070 [0000COOCO 74-25 | A40482380 000 80-29 | A44250471 (0000003 67-10
A24360080 [000000OCOCO 73-29 | A40500192 (0000000000 68-9 | A44310011 (00000 66-12
A28000030 [OOOOOASSY 59-23 | A40500211 (00000 79-4 | A44310011 (00000 67-21
A28100080 [O00OOCOO 59-24 | A40510050 (000000000 79-21 | A44310020 (00000 67-22
A28510073 [00000OOO 59-21 | A40520010 (0000 76-23 | A44400140 000 67-2
A30450071 000 78-5 | A40520010 [0000OCOOO 79-18 | A46040030 [00000 74-18
A30600130 0000 59-1 | A40610010 (0000000 76-9 | A46270040 (0000000000 74-13
A30650022 0000 59-17 | A40620020 (000 79-16 | A46510280 [00000000OO(+) 74-8
A30650052 0000 59-16 | A40890008 (00000000 68-23 | A46510290 [00000000OO(-) 74-9
A30710041 [0000COOCO 59-29 | A40890045 (0000000 78-6 | A46520150 (00000000 74-16
A30710060 [000000O0ODODO  59-28 | A40990050 000000 79-2 | A46520160 (00000000 74-17
A30710070 [0000COOCO 59-6 | A40990100 (00000 77-2 | A46520200 (00000000000 74-15
A30710120 [00000DOOOCOO  59-30 | A41140150 OO0DOOOCO 68-15 | A46530070 [QOOOSW 74-11
A34180010 {00000 61-26 | A41140150 (000000 80-18 | A46530420 (0000000 74-12
A34350180 (0000 61-5 | A41180010 900000000000 77-13 | A46540080 (000000000 74-19
A34630020 (0000000 61-8 | A41310080 [(0000O00OCOOO 68-35 | A46540090 (000000000 74-20
A34630050 [0000COOCO 61-12 | A41310110 (0000 76-18 | A46660100 [00000;000 74-34
A34810040 (00000 61-17 | A41310110 (0000 77-12 | A48170010 (00000 70-25
A36000210 FOOOASSY 78-25 | A41320030 900000 68-19 | A50110061 (00000000 69-1
A36000220 [OOOOOASSY 59-8 | A41320030 900000 80-22 | A50150241 (0000000 70-7
A36100250 0000 59-10 | A41320060 900000 79-24 | A50170030 [00;000 69-12
A36130120 000 59-9 | A41320070 900000 79-12 | A50250110 000000 70-14
A36130130 000 78-26 | A41320070 900000 79-19 | A50310300 FOOOOR 62-21
A36140100 (00000 60-39 | A41320160 450000 79-25 | A50310320 FOOOOL 62-22
A36140110 (00000 78-34 | A41320170 450000 79-14 | A50410010 000000 69-3
A36210020 (00000000 78-8 | A41320170 450000 79-20 | A50410021 [0000;000000 69-9
A36210050 [0 00000CO 60-38 | A41320200 45I)Lif 77-14 | A50450051 (000 69-18
A36210050 00000 78-33 | A41320230 9000000000 79-13 | A50470040 [0000;0000 69-22
A40010260 00000 80-1 | A41320270 90000000000 68-25 | A50510101 (000 69-24
A40020041 (00000000 78-14 | A41320270 [00OCOCOO;@ 1.5 80-23 | A50520020 00O 69-27
A40020121 (00000000 78-1 | A41340030 9000000000 68-13 | A50580040 (0000 62-24
A40050010 [OOOASSY 79-15 | A41340030 9000000000 76-14 | A50580160 0000 70-11
A40100010 0000 80-5 | A41340030 9000000000 80-16 | A50610040 000 70-13
A40150070 0000000 79-1 | A41340030 9000000000 80-28 | A50610061 000 70-30
A40150080 [OOOOOASSY 68-22 | A41340050 9000000000 77-17 | A50710261 (000000 70-12
A40300010 [O0000COOCOMP 77-8 | A41340060 9000000000 77-16 | A52100210 (0000000 75-1
A40460030 000 58-10 | A41340060 9000000000 78-12 | A52100230 [00000 76-1
A40480840 000 79-27 | A41340060 9000000000 78-18 | A52150050 (0000000 76-10

96




NUMERICAL PARTS INDEX

goooooo
gonoagd gonoagd O gonogd ooon O ooon good O
Part No Parts Name Page | Part No Parts Name Page | Part No Parts Name Page
A52250100 (000000000000 75-14 | A98310050 000000000 65-8 | A99610590 00O 66-25
A52360020 [00000000C 76-7 | A98310100 000000000 64-6 | A99610600 00O 68-2
A52990020 (00000 76-11 | A98310110 000000000 64-10 | A99610630 00O 66-18
A55110120 00000OL 70-2 | A98310120 000000000 64-11 | A99610640 [000;0000 66-10
A55110140 [JOOOOR 70-1 A98330010 {00000 69-7 A99610640 000;0000 67-19
A55120010 (00 70-8 A98460070 (0000 76-21 | A99610650 [00;0000000 66-11
A55130020 (0000 70-22 | A98480030 [OOOOOOOO 62-17 | A99610650 [00;0000000 67-20
A55200203 000OOOR 70-3 | A98480030 000000000 63-6 | A99610660 000 68-5
A55200242 [J0000L 70-4 A98480030 [0000OOCOO 69-14 | T09991474 (000000 78-1
A55510020 (00000 71-5 A98510320 [(00OO 61-3 T09991474 000000 78-14
A55760060 (000000000 70-6 | A98510330 000OO 61-13 | T09992805 (0O 78-31
A55760200 (000000 70-5 A98510340 [(00OO 61-4 T84100205 [0OO0 78-217
A58100210 HSTOOOOO 72-1 | A98560110 0000000 59-5
A58200011 (00000000 72-3 | A98560280 0000000 59-32
A58450010 (0000000 72-8 | A98560300 0000000 64-2
A58450020 [00;00000 72-5 | A98610010 0000000000 65-20
A90110140 [O000O0O0;L 81-19 | A98610261 (00000000 64-16
A90110150 [O000000;R 81-20 | A98610290 [OOO 64-8
A90130200 [(00000:201 81-17 | A98610310 (00O 64-4
A90130210 [(00000:301 81-18 | A98610320 (00000000 62-3
A90320140 [0000OCOO 81-3 | A98610320 (00000000 63-1
A90330030 [(O000ODOOO 81-7 | A98710030 [ODODOOOOOR 61-18
A90360130 [0000ODOOC 81-4 | A98710040 [000CO0OOOL 61-20
A90390090 (000000 81-5 | A99210050 [000O 66-4
A90390100 000000 81-6 | A99210050 [00OC 67-13
A90410040 [0OO0O0OC 81-8 | A99230390 00O 65-21
A90610030 [0000;000 81-14 | A99230420 00O 59-19
A90610160 [0000;000 81-10 | A99230430 (00000000 64-17
A90610170 [0000;000 81-13 | A99230440 (00000000 64-18
A90610240 [0000;000 81-12 | A99230450 000 59-18
A98010030 (000000 73-24 | A99230570 00000 62-2
A98110040 [00;165 62-28 | A99240110 0000 61-10
A98120201 (0000 62-23 | A99240110 0000 65-19
A98120500 (0000 70-10 | A99240110 0000 66-20
A98130150 (000000 58-35 | A99240110 (000 66-27
A98160010 [0O000O0 75-11 | A99240110 0000 68-8
A98160030 [0O00OO0 75-17 | A99240110 0000 72-10
A98160100 [0OO0OOC 75-5 | A99240220 0000 75-3
A98160200 [0000000ODO 75-19 | A99240220 0000 76-3
A98180080 [OOOOOC 62-19 | A99240240 0000 64-21
A98180080 [OOOOOC 63-8 | A99280120 OO 59-25
A98180080 [OOOOOC 69-16 | A99430190 0000 68-32
A98180090 [0OOOOC 65-2 | A99430730 UOOOO 58-16
A98180110 (000000 61-6 | A99430820 0000 66-21
A98220290 [0O0OOC 65-14 | A99431300 000000000 73-15
A98220490 [000OOC 62-16 | A99431540 0000 67-26
A98220490 [0O0OOC 63-5 | A99431640 0000000 73-18
A98220490 [000OOC 69-13 | A99480210 (0000000 59-22
A98220561 [0O00OC 66-17 | A99560330 00000 69-2
A98220591 [0O0OOC 73-13 | A99560340 00000 68-6
A98220840 [0O0OOC 67-25 | A99600080 00025 66-6
A98230202 (0000 79-9 | A99600090 00030 67-15
A98230590 (0000000 74-21 | A99600220 000000 66-5
A98230702 (0000000 74-22 | A99600220 000000 67-14
A98260221 (000 67-6 | A99610090 00O 66-8
A98260231 (000 66-24 | A99610090 00O 67-17
A98310030 00000 60-37 | A99610580 00O 68-4

97




Jooooon

(NUMERICAL PARTS INDEX)

ooono
CUTTER

99



NUMERICAL PARTS INDEX

agoooooao

oooa ooood O oooa ooood O oooa ooood O

Part No Parts Name Page | Part No Parts Name Page | Part No Parts Name Page
010110616 0000 87-12 | 027100006 (00000000000 87-24 | A72120130 (0000 90-5
010110616 0000 87-23 | 027100008 (00000000000 89-10 | A72150650 [0000000OOOL  90-18
010110670 0000 88-28 | 027100010 (0000000000 85-10 | A72150660 [O0000000OOOR  90-19
010131025 Q00O 88-14 | 027100010 [00000COOOO 88-16 | A72420010 [O000O0 90-9
010311235 Q00O 88-10 | 027100012 (0000000000 88-12 | A72420010 (00000 91-5
010709074  0000OOOOCO 90-21 | 027100016 Q00000000000 89-23 | A72460370 (0000 90-2
010709074  0000O0OOOCO 91-15 | 034109079 (O 88-19 | A72460370 (0000 91-2
010800820 0000 87-8 | 036100012 (000000000 85-5 | A74100160 [O0O0L 86-1
011150612 0000 87-2 036100016 (000000000 85-8 | A74100180 [OOCR 86-2
011150612 0000 87-18 | 036500032 (000000000 85-4 | A74150090 (000000 86-7
011150612 0000 87-21 | 036500055 (000000000 90-13 | A74150310 [0OC0O0 86-3
011310612 0000 85-17 | 036500055 (000000000 91-9 | A74180140 (0000 87-7
011310612 0000 87-15 | 040146201 0000000 85-3 | A74250810 [0000000COOCO:F 87-1
011310612 0000 87-26 | 042530205 0000000 90-11 | A74250810 [000000OOODO:F 87-17
011310614 0000 89-18 | 042530205 0000000 91-7 | A74250830 [00000CO:F 87-3
011310620 0000 89-17 | 050209121 (00000 90-12 | A74250850 (00000000000 87-4
011510816 0000 86-19 | 050209121 (00000 91-8 | A74250870 [00000OCO:R 87-19
011511020 0000 86-4 | 050309011 (00000 90-10 | A74250890 [00C00O0OO 87-20
011511020 0000 86-8 | 050309011 (00000 91-6 | A74270020 (0000000000 87-11
011511020 0000 90-20 | 052100400 00000 90-14 | A74270020 (0000000000 87-22
011511025 0000 86-6 | 052400250 00000 90-17 | A74350340 (00000 86-18
011511025 0000 86-24 | 052400250 00000 91-12 | A76100010 [0OCOOO2 86-10
011511025 0000 88-20 | 060609002 (000000000 85-6 | A76100030 [00CO0OO3 86-11
011511030 0OO0O0OO 86-23 | 060609002 (000000000 86-12 | A76100050 (0000001 86-9
011511235 Q00O 88-9 | 060609002 (000000000 86-17 | A76120030 (000000000 86-16
014100510 0000000 84-7 | 060609002 0000000000 88-6 | A82010271 [OOOOASSY F 84-1
014100510 0000000 84-17 | 060609003 000000000 86-13 | A82010281 [OOOOOASSY R 84-11
015100620 (0000 84-8 | 060609003 0000000000 88-7 | A82110221 [OOOOASSY:26S  84-2
015100620 Q0000 84-18 | 060609003 000000000 89-4 | A82110291 [OOOOASSY R AM 84-12
015300410 0000 87-6 | 080320041 VOOOO 88-26 | A82120130 (01 84-6
015300520 0000 84-23 | 080320063 VOOOO 88-24 | A82120130 (01 84-16
020100006 (00O 87-14 | 498510320 (0000 86-14 | A82140060 (0000 84-22
020100006 (00O 87-25 | A22150130 Q0000000 88-27 | A82350051 [OOR 84-3
020700008 0000000 85-15 | A22460040 (00000 85-7 | A82350140 [O0L 84-14
020700008 (00O 90-22 | A22560070 (00O 85-16 | A82350150 [OOR 84-13
020700008 000 91-16 | A22600080 00000000 85-1 | A82360061 [O0OL 84-4
020900008 (00O 85-14 | A44310060 (00000 86-22 | A82370030 (0000 84-5
020900008 (00O 89-9 | A44400010 [00000COOOO 86-5 | A82370030 (0000 84-15
020900010 (00O 85-9 | A44420020 Q0000000 88-8 | A98180020 (00O 84-21
020900012 (00O 88-13 | A70010250 [O0O0O0OCASSY 89-1 | A98180080 [0OCOOO 85-13
021300005 (00O 84-24 | A70100270 000000 89-2 | A98220410 [00COOO 89-13
021300006 (00O 84-10 | A70150551 [000000;000000700 88-1 | A98220490 (J00OOOO 85-11
021300006 (00O 84-20 | A70150581 [000000;0000000700 88-3 | A98220960 (000000 90-8
022300008 [00O:U 87-9 | A70150611 000000;000000400  88-2 | A98330150 (000 87-5
022300012 (00O 86-21 | A70150641 [000000;0000000400 88-4 | A98510040 (0000 86-15
022409013 (00O 90-4 | A70310020 TOOOO 89-11 | A98510240 (0000 89-3
022409013 (00O 91-4 | A70320190 [000000OCO 89-15 | A98560210 (0000000000 88-5
026100006 0000 84-9 | A70330020 [00000CO0OO 89-16 | A98610320 (000000000 85-2
026100006 0000 84-19 | A70340060 [00OC0OO 89-14 | A98610330 [0000;5.5000 88-18
026100006 0000 87-16 | A70410030 (0000 89-21 | A99210060 (00O 88-22
026100006 0000 87-27 | A70430150 (0000 89-7 | A99231410 00O 90-7
026100006 0000 88-29 | A70440020 (0000 89-5 | A99231790 00O 90-15
026100006 0000 89-19 | A72010371 [OOOOOASSY 90-1 | A99231790 000 91-10
026100008 0000 87-10 | A72010381 [OOOOOASSY 91-1 | A99240240 (0000 88-21
026100012 0000 88-11 | A72100190 [OOOCOMPL 91-3 | A99240570 (00000 89-12
026100016 0000 89-24 | A72110430 (0000 90-6 | A99240950 DO00000OO 90-16
027100006 [OO000DODOCOOD 87-13 | A72110440 (00O 90-3 A99240950 000000000 91-11

100




NUMERICAL PARTS INDEX

goooooad
gonoagd gonoagd O gonogd ooon O ooon good O
Part No Parts Name Page | Part No Parts Name Page | Part No Parts Name Page

A99320090 (0000 86-20

A99430810 [(0O00OCOO 89-22

A99431110 (OO0 88-15

A99432040 [000O0DOOOO OO 91-13

A99460140 [00OOOCO 91-14

A99480030 [0O00OCOO 85-12

A99480040 (0000 89-8

A99480090 (0000 89-6

A99510030 LOOOOOC 89-20

101



